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EXAMINATION TESTS
1. A child who has a problem with the ears, estimated by the following symptoms (2 holes).

A. Pain in the ear, pus.

B. An ulcer in the mouth.

C. Letargichen or unconscious.

D. Vomiting.

E. Swelling behind the ear.
2. Klassifitsiruyte ear problems. All answers are correct, EXCEPT:

A. Mastoiditis.

B. Acute ear infection.

C. Chronic ear infection.

D. No infection.

E. Eustace.
3. Signs of danger include:

A. Seizures, letargichen or unconscious.

B. The rise in temperature.

C. Cough.

D. Diarrhea.

E. Rash.
4.  A child with cough or difficult breathing is assessed:

A. Stridor at rest, wheeze.

B. Cyanosis nasolabial triangle.

C. Tachycardia.

D. Bradycardia.

E. Rhinitis.

5. A child with cough or difficult breathing, the following stages of evaluation:

A. Prodolzhitelnoist cough counting the number of breaths per minute.

B. Evaluation soznanaiya.

C. Availability of seizures.

D. restless or irritable.

E. Can a child drink.

6.Signs of severe pneumonia or very severe disease, include:

A Chest indrawing or stridor at rest.

B. Rapid breathing.

C. Temperature 37 ° C.

D. indrawing of the chest and repeated wheeze.

E. Obstruction of the nose.

7. Treatment of the Child, which is classified as "no pneumonia. Wheeze, "carried out:

A. Rocephin.

B. Salbutamol.

C. Prednisolone.

D. Benzylpenicillin.

E. Bitsillin.

8. A child with diarrhea is assessed on the following criteria (3otv.):

A. How long does the child have diarrhea.

B. Is there blood in the stool.

C. Signs of dehydration.

D. Purulent foci.

E. cramps.

9. Signs of dehydration include:

A Sunken eyes, slow smoothing out the folds of skin.

B. The blood in the stool.

C. Heat.

D. Rapid breathing.

E. Vomiting.

10. Classifications to include all fevers, EXCEPT:

A. Undulating fever.

B. Prolonged fever.

C. Uncomplicated fever.

D. Very heavy febrile illness.

E. Possible bacterial infection.
11. Signs of a risk are:

A. Vomiting after any food, drink.

B. Diarrhea.

C. Cough.

D. Low.

E. Rash.

12. A child with cough or difficult breathing, is estimated:

A. Rapid breathing, chest indrawing.

B. Tachycardia.

C. Bradycardia.

D. Rhinitis.

E. Cyanosis nasolabial triangle.

13. A child with cough or difficult breathing assessment is carried out the following steps:

A. Calculation of respiration per minute.

B. Calculation of the pulse per minute.

C. Definitions of life in lung volume.

D. Definitions of the boundaries of the lungs.

E. The definitions of the boundaries of the heart.

14. Diseases of the child who has a cough or difficulty breathing without signs of danger, indrawing of the chest, without rapid breathing is classified as:

A. Pneumonia.

B. Asthma.

C. It is a serious disease.

D. Pneumonia not. Cough or cold.

E. Bronchitis.

15. The child with the classification of "very severe febrile disease" requires the appointment of:

A. Aspirin at home.

B. Emergency hospitalization, paracetamol.

C. Treat the clinic.

D. Give acetaminophen with subsequent visit after 2 days.

E. Treatment with oral antibiotics at home.

16. By prolonged fever include:

A fever for 1 day.

B. Fever for 3 days.

C. Fever for 4 days.

D. Fever for 5 days or more.

E. Fever for 2 days.

17. In the presence of 2 or more signs of dehydration are classified as:
A. Moderate dehydration.

B. No dehydration.

C. Severe dehydration.

18. The types of diarrhea include all EXCEPT:

A. Heavy, or watery.

B. Acute.

C. Prolonged.

D. Dysentery.

E. Chronic.

19. The reaction of the skin fold is checked:

A. At the hands.

B. At the feet.

C. Between the navel and the side wall of the abdomen.

D. On the cheeks.

E. On the buttocks.

20. Child with a cough for 30 days or more should be evaluated with (3-hole.)

A TB specialist.

B. pulmonologist.

C. infectious diseases.

D. neurologist.

E. nephrologist.

21. A child 5 years of the hot to the touch within 6 days. General danger signs and no neck stiffness of muscles. Which do you choose a classification for the evaluation of the child, according to the IMCI program?

1. Very heavy febrile illness

2. prolonged fever

3. Bacterial infection

4. Measles

5. Uncomplicated fever

22. Child 1 year 39.5 first day of fever. The doctor on examination revealed a stiff neck. Which do you choose a classification for the evaluation of the child, according to the IMCI program?

1. Very heavy febrile illness

2. prolonged fever

3. Bacterial infection

4. Measles

5. Uncomplicated fever

23. A boy of 10 months. The body temperature of 38.5 aksilyarnoy for 3 days. His mother noticed blood in the stool of the child. The doctor found no signs of a common danger, cough or difficulty breathing, there was no rigidity of neck muscles. How do you select the classification in the module "Fever" for the evaluation of the child according to the IMCI program?

1. Very heavy febrile illness

2. prolonged fever

3. Possible bacterial infection

4. Measles

5. Uncomplicated fever

24. The child is 1 year, fell ill suddenly in the night, there was a shortness of breath, and difficulty accommodating places indrawing of the chest alone, hoarse voice, coarse "barking" cough, perioral cyanosis, lethargy. Hyperemic oropharynx. Diagnosis:

1. SARS with the croup syndrome, laryngeal stenosis, grade 2

2. Diphtheria of the nose with the croup syndrome,

3. Diphtheria laryngeal croup syndrome, laryngeal stenosis, grade 2

4. Foreign body nose

5. Allergic rhinitis

25. For croup syndrome is characterized by:

1. hoarseness, rough barking cough, breathing stenotic

2. expiratory dyspnea, wheezing music

3. asthma attacks during the long mourning

4. Mixed shortness of breath, wheezing

5. the clinic depends on the patient's age

26. A child 5 years of malaise, chilliness, low-grade temperature, difficult breathing through the nose, maceration of the skin under the nose, at first serous-hemorrhagic discharge from one nostril, then - from the other. In the nose ulcers, erosions. The disease occurs more than 10 days. Preliminary diagnosis:

1. Parainfluenza

2. Diphtheria of the nose

3. Rhinovirus infection

4. Foreign body nose

5. Allergic rhinitis

27. The boy 4 years old when viewed from the wet productive cough, shortness of breath at rest for 1 minute, no stridor, wheeze no compromise of the bottom of the chest there. The Program IV BDV selected next category - pneumonia.

What is your medical tactics Algorithm IV BDV:

1. The child should be admitted to hospital

2. Spent on R-graph of the chest

3.Naznachit parenteral antibiotic and oxygen therapy

4. Do not make the R-graph of the chest and assign oral antibiotic

5. Make and give salbutamol inhalation

28. Enter the main route of infection for EPKP?

1. Airborne dust.

2. Airborne.

3. Food.

4. Contact-household.

5. Sailing.

29. A child 4 years of fever for 3 days. Pronounced symptoms of colds. For the follow-up report when the mother's return to the re-examination:

1. 7 days

2. after 2days

3. after 1 day

4. cherez5 days

5. after 3 days

30. Which of the following signs is grounds for immediate return of the patient in a medical facility?

1. loss of appetite

2. morbid irritability

3. low-grade fever

4. convulsions

5. Porridge

31. Early toxic diphtheria with myocarditis appears

1. 2 weeks

2. 2-3 days

3. after 9.5 days

4. in the first day

5. in 14 days

32. Boy, 7, 9 th day of illness. His condition was grave, pale, adinamichen. In the swollen tonsils, ear remnants of gray dense plaque-type "plus-cloth." Cardiac deaf. Reduced blood pressure, liver 2 cm, and abdominal pain. Swelling of the neck below the klyutchitsy. Put diagnosis:

1. Diphtheria oropharynx, toxic myocarditis

2. Diphtheria oropharynx, toxic

3. Diphtheria oropharynx, localized, congenital heart disease

4. Diphtheria oropharynx, toxic + ITSH

5. Diphtheria oropharynx, toxic hepatitis +

33. Boy, 4.5 months. Contracted gradually, the temperature of 37,5 º C, dry cough, hoarse voice. At the 3rd day of illness with cough, shortness of silent compromise of the jugular fossa, epigastrium. The sister had a sore throat a week ago. Put diagnosis:

1. Diphtheria oropharynx, a localized form of

2. Flu with croup syndrome

3. Diphtheria laryngeal stenosis of the II degree

4. Parainfluenza, croup syndrome

5.Paratonzillyarny abscess

34. Which zabolevaniemi more likely to have a differential diagnosis of cholera?

1. Escherichiosis.

2. Dysentery.

3. Rotavirus gastroenteritis.

4. Salmonellosis.

5. Poisoning by mushrooms.

35. After contact with cholera patients, how to deal with family members who Clinic OCI?.

 1. Provisionally admitted to hospital

 2. In the observatory;

 3. In an insulator;

 4. In the general ward;

 5. Treated at home.

36. In what seasons of the year mainly recorded incidence of cholera?

1. In the spring.

2. Summer.

3. In the fall.

4. In the winter.

5. At any time of the year

37. The child has received gamma globulin on exposure to measles within 15 days of T 370, slight cough, runny nose. On the second day of spotty rash appeared simultaneously on the face, trunk, extremities, mucous muddy cheeks. Place the diagnosis?

1. Rubella

2. Scarlet fever

3. Measles

4. Enterovirus infection

5. Windy pox

38. In the hospital delivered a child 9 l, unconscious. Hyperthermia, the houses were cramping, and vomiting. On the skin of brown - brown pigmentation, light defurfuration. Meningeal signs pc. 9 days ago, a child suffered a "SARS" and "allergic rash". Place the diagnosis?

1. Meningococcal infections. Meningoencephalitis

2. Krasnuschii encephalitis

3. Measles is a period of pigmentation, encephalitis

4. Windy smallpox, tserebelit

5. Enterovirus infections, meningitis

39. A child 10 months on the 8th day of illness of measles increased cough, shortness of T-390. In the lungs - the sound of shortening the left lower corner of the shoulder, breathing hard, finely constant wheezing. What are complications?

1. Pleurisy

2. Bronchopneumonia

3. Bronchitis

4.Laringotraheit

5. Pneumothorax

40. Bulat 6 - years with his parents go to Africa. Assign the chemoprophylaxis of malaria.

1. metragil,

2. fansidar

3. rifampicin

4. sumamed

5. makmirror

41. What a breath quickened for a child is 10 months. The BPI BDV (3 replies):

A) 50

B) 61

C) 48

D) 36

E) 54

42. What is your breath quickened for a child 2 years of BDV IV (3 replies):

A) 45

B) 36

C) 39

D) 53

E) 40

43. What is your breath quickened for a child 4.5 years of BDV IV (2 answers):

A) 43

B) 38

C) 35

D) 40

E) 32

44. What a breath quickened for a child is 6 months. The BPI BDV (4 responses):

A) 67

B) 45

C) 54

D) 59

E) 50

45. The girl goes to hospital with t 37,8 C, conjunctivitis, runny nose and cough. Auscultatory hard breathing and wheezing. What sign is necessary to consider the problem of "cough and shortness of breath" (Program IV BDV):
A) Runny nose

B) The Fever

C) Cough

D) conjunctivitis

E) Rigid breath

46. A boy of 3 years, arrives in the emergency room with shortness of breath, coughing. The physician should assess for IV BDV:

A) How long does a cough or difficulty breathing

B) Rapid breathing

C) compromise of the lower chest

D) Stridor at rest, wheeze

E) All of the above

47. A child 5 years with suspected whooping cough long. What changes to the UAC will confirm the diagnosis:

A), leukocytosis, neutrophilia, increased erythrocyte sedimentation rate

B), leukocytosis, lymphocytosis, lower ESR

C) normocytosis, neutrophils 44%, lymphocytes 46%, ESR 7 mm / hr

D) leukopenia, neutropenia, increased erythrocyte sedimentation rate

E), leukopenia, lymphocytosis, atypical monokleary, high ESR

48 A child two years with ARI night came barking cough, hoarseness, shortness of breath with long. What is the most likely diagnosis?

A) acute pneumonia

B) acute bronchitis

C) asthma

D) an acute laryngotracheitis constrictive

E), acute tonsillitis

49. The child is 10 years, the local doctor diagnosed flu. Which of the above contradicted the diagnosis below:

A) body temperature of 38-39 ° C

B), lethargy, drowsiness

C) a marble figure of the skin

D) excessive discharge from the nose. conjunctivitis

E), respiratory rate 30 per minute

50. Girl 2.5 months. coughing during the week. The temperature is normal. Last 2 days during the cough was observed transient apnea. The father of the child coughs during the month. Which of the following diseases is most likely?

A) SARS

B) pneumonia

C) obstructive bronchitis

D) Pertussis

E) a foreign body

51. What a breath quickened for a child is 9 months. The BPI BDV (3 replies):

A) 50

B) 61

C) 48

D) 36

E) 54

52. What a breath quickened for a child is 3 years for IV BDV (3 replies):

A) 45

B) 36

C) 39

D) 53

E) 40

53. What a breath quickened for a child is 3 years for IV BDV (2 answers):

A) 43

B) 38

C) 35

D) 40

E) 32

54. What a breath quickened for a child is 5 months. The BPI BDV (4 responses):

A) 67

B) 45

C) 54

D) 59

E) 50

55. In the waiting room at the child's first year, stridor at rest. Which category of IV BDV will be selected:

A) Acute laryngitis

B) The Croup

C) Severe pneumonia or very severe disease

D) Foreign body

E) Asthma

56. Three year old child in two weeks bothered cough, temperature is normal, no rhinitis. The last days of coughing followed by vomiting. Which of the following diseases is most likely in this case:
A) Measles

B) SARS

C) asthma

D) Pertussis

E), acute bronchitis

57. Girl 5 years arrives in the emergency room with shortness of breath, coughing. The physician should assess for IV BDV:

A) How long does a cough or difficulty breathing

B) Rapid breathing

C) compromise of the lower chest

D) Stridor at rest, wheeze

E) All of the above

58. 4 years old boy goes to the hospital: a t 37,6 C, conjunctivitis, runny nose and cough. Auscultatory hard breathing and wheezing. What sign is necessary to consider the problem of "cough and shortness of breath" (Program IV BDV):

A) Runny nose

B) The Fever

C) Cough

D) conjunctivitis

E) Rigid breath

59. Stenosis of the larynx is more common in children:

A) in newborn

B) from 0 to 6 months

C) from 6 months to 2 years

D) in all age groups

E) from 3 to 7 years

60. What is your breath quickened for a child 4 years of BDV IV (2 answers):

A) 43

B) 38

C) 35

D) 40

E) 32
61. What a breath quickened for a child is 10 months. The BPI BDV (3 replies):

A) 50

B) 61

C) 48

D) 36

E) 54

62. What is your breath quickened for a child 2 years of BDV IV (3 replies):

A) 45

B) 36

C) 39

D) 53

E) 40

63. What is your breath quickened for a child 4.5 years of BDV IV (2 answers):

A) 43

B) 38

C) 35

D) 40

E) 32

64. What a breath quickened for a child is 6 months. The BPI BDV (4 responses):

A) 67

B) 45

C) 54

D) 59

E) 50

65. The girl goes to hospital with t 37,8 C, conjunctivitis, runny nose and cough. Auscultatory hard breathing and wheezing. What sign is necessary to consider the problem of "cough and shortness of breath" (Program IV BDV):

A) Runny nose

B) The Fever

C) Cough

D) conjunctivitis

E) Rigid breath

66. A boy of 3 years, arrives in the emergency room with shortness of breath, coughing. The physician should assess for IV BDV:

A) How long does a cough or difficulty breathing

B) Rapid breathing
C) compromise of the lower chest

D) Stridor at rest, wheeze

E) All of the above

67. A child 5 years with suspected whooping cough long. What changes to the UAC will confirm the diagnosis:

A), leukocytosis, neutrophilia, increased erythrocyte sedimentation rate

B), leukocytosis, lymphocytosis, lower ESR

C) normocytosis, neutrophils 44%, lymphocytes 46%, ESR 7 mm / hr

D) leukopenia, neutropenia, increased erythrocyte sedimentation rate

E), leukopenia, lymphocytosis, atypical monokleary, high ESR

68. A child two years with ARI night came barking cough, hoarseness, shortness of breath with long. What is the most likely diagnosis?

A) acute pneumonia

B) acute bronchitis

C) asthma

D) an acute laryngotracheitis constrictive

E), acute tonsillitis

69. The child is 10 years, the local doctor diagnosed flu. Which of the above contradicted the diagnosis below:

A) body temperature of 38-39 ° C

B), lethargy, drowsiness

C) a marble figure of the skin

D) excessive discharge from the nose. conjunctivitis

E), respiratory rate 30 per minute

70. Girl 2.5 months. coughing during the week. The temperature is normal. Last 2 days during the cough was observed transient apnea. The father of the child coughs during the month. Which of the following diseases is most likely?

A) SARS

B) pneumonia

C) obstructive bronchitis

D) Pertussis

E) a foreign body

71. What a breath quickened for a child is 9 months. The BPI BDV (3 replies):

A) 50

B) 61

C) 48

D) 36

E) 54

72. What a breath quickened for a child is 3 years for IV BDV (3 replies):

A) 45

B) 36

C) 39

D) 53

E) 40

73. What a breath quickened for a child is 3 years for IV BDV (2 answers):

A) 43

B) 38

C) 35

D) 40

E) 32

74. What a breath quickened for a child is 5 months. The BPI BDV (4 responses):

A) 67

B) 45

C) 54

D) 59

E) 50

75. In the waiting room at the child's first year, stridor at rest. Which category of IV BDV will be selected:

A) Acute laryngitis

B) The Croup

C) Severe pneumonia or very severe disease

D) Foreign body

E) Asthma

76. Three year old child in two weeks bothered cough, temperature is normal, no rhinitis. The last days of coughing followed by vomiting. Which of the following diseases is most likely in this case:

A) Measles

B) SARS

C) asthma

D) Pertussis

E), acute bronchitis

77. Girl 5 years arrives in the emergency room with shortness of breath, coughing. The physician should assess for IV BDV:

A) How long does a cough or difficulty breathing
B) Rapid breathing

C) compromise of the lower chest

D) Stridor at rest, wheeze

E) All of the above

8. 4 years old boy goes to the hospital: a t 37,6 C, conjunctivitis, runny nose and cough. Auscultatory hard breathing and wheezing. What sign is necessary to consider the problem of "cough and shortness of breath" (Program IV BDV):

A) Runny nose

B) The Fever

C) Cough

D) conjunctivitis

E) Rigid breath

79. Stenosis of the larynx is more common in children:

A) in newborn

B) from 0 to 6 months

C) from 6 months to 2 years

D) in all age groups

E) from 3 to 7 years

80. What is your breath quickened for a child 4 years of BDV IV (2 answers):

A) 43

B) 38

C) 35

D) 40

E) 32
81. What a breath quickened for a child is 10 months. The BPI BDV (3 replies):

A) 50

B) 61

C) 48
D) 36

E) 54

82. What is your breath quickened for a child 2 years of BDV IV (3 replies):

A) 45

B) 36

C) 39

D) 53

E) 40

83. What is your breath quickened for a child 4.5 years of BDV IV (2 answers):

A) 43

B) 38

C) 35

D) 40

E) 32

84. What a breath quickened for a child is 6 months. The BPI BDV (4 responses):

A) 67

B) 45

C) 54

D) 59

E) 50

85. The girl goes to hospital with t 37,8 C, conjunctivitis, runny nose and cough. Auscultatory hard breathing and wheezing. What sign is necessary to consider the problem of "cough and shortness of breath" (Program IV BDV):

A) Runny nose

B) The Fever

C) Cough

D) conjunctivitis

E) Rigid breath

86. A boy of 3 years, arrives in the emergency room with shortness of breath, coughing. The physician should assess for IV BDV:

A) How long does a cough or difficulty breathing

B) Rapid breathing

C) compromise of the lower chest

D) Stridor at rest, wheeze

E) All of the above

87. A child 5 years with suspected whooping cough long. What changes to the UAC will confirm the diagnosis:

A), leukocytosis, neutrophilia, increased erythrocyte sedimentation rate

B), leukocytosis, lymphocytosis, lower ESR

C) normocytosis, neutrophils 44%, lymphocytes 46%, ESR 7 mm / hr

D) leukopenia, neutropenia, increased erythrocyte sedimentation rate
E), leukopenia, lymphocytosis, atypical monokleary, high ESR

88. A child two years with ARI night came barking cough, hoarseness, shortness of breath with long. What is the most likely diagnosis?

A) acute pneumonia

B) acute bronchitis

C) asthma

D) an acute laryngotracheitis constrictive

E), acute tonsillitis

89. The child is 10 years, the local doctor diagnosed flu. Which of the above contradicted the diagnosis below:

A) body temperature of 38-39 ° C

B), lethargy, drowsiness

C) a marble figure of the skin

D) excessive discharge from the nose. conjunctivitis

E), respiratory rate 30 per minute

90. Girl 2.5 months. coughing during the week. The temperature is normal. Last 2 days during the cough was observed transient apnea. The father of the child coughs during the month. Which of the following diseases is most likely?

A) SARS

B) pneumonia

C) obstructive bronchitis

D) Pertussis

E) a foreign body
91. What a breath quickened for a child is 9 months. The BPI BDV (3 replies):

A) 50

B) 61

C) 48

D) 36

E) 54

92. What a breath quickened for a child is 3 years for IV BDV (3 replies):

A) 45

B) 36

C) 39

D) 53

E) 40

93. What a breath quickened for a child is 3 years for IV BDV (2 answers):

A) 43

B) 38

C) 35

D) 40

E) 32

94. What a breath quickened for a child is 5 months. The BPI BDV (4 responses):

A) 67

B) 45

C) 54

D) 59

E) 50

95. In the waiting room at the child's first year, stridor at rest. Which category of IV BDV will be selected:

A) Acute laryngitis

B) The Croup

C) Severe pneumonia or very severe disease

D) Foreign body

E) Asthma

96. Three year old child in two weeks bothered cough, temperature is normal, no rhinitis. The last days of coughing followed by vomiting. Which of the following diseases is most likely in this case:

A) Measles

B) SARS

C) asthma

D) Pertussis

E), acute bronchitis

97. Girl 5 years arrives in the emergency room with shortness of breath, coughing. The physician should assess for IV BDV:

A) How long does a cough or difficulty breathing

B) Rapid breathing

C) compromise of the lower chest

D) Stridor at rest, wheeze

E) All of the above

98. 4 years old boy goes to the hospital: a t 37,6 C, conjunctivitis, runny nose and cough. Auscultatory hard breathing and wheezing. What sign is necessary to consider the problem of "cough and shortness of breath" (Program IV BDV):

A) Runny nose

B) The Fever

C) Cough

D) conjunctivitis

E) Rigid breath

99. Stenosis of the larynx is more common in children:

A) in newborn

B) from 0 to 6 months

C) from 6 months to 2 years

D) in all age groups

E) from 3 to 7 years

100. What is your breath quickened for a child 4 years of BDV IV (2 answers):

A) 43

B) 38

C) 35

D) 40

E) 32
101. Child 3 months to 5 kg., Sick of secretory diarrhea. On examination, restless, drinks greedily, dry mouth and tongue, skin fold quickly straightened, his eyes slightly sunken. According to the WHO program for control of diarrheal diseases he was appointed Rehydron. Choose the correct answer:

A 75ml \ kg for 4 hours

B 50ml \ kg for 4 hours

C 100ml \ kg for 4 hours

D. 30ml \ kg for 4 hours

E 45ml \ kg for 4 hours

102. Child 3 months with a mass of 4 kg is sick with diarrhea. When viewed letargichen, sluggish, skin fold is not straightened, anuria, does not drink. Identify tactics according to the WHO doctor:

A. start of the intravenous fiz.rastvora rascheta75ml \ kg

B.Used to start intravenous fiz.rastvora rate of 100 ml \ kg

C. At the start intravenous fiz.rastvora rate of 150 ml \ kg

D.  to start intravenous fiz.rastvora rate of 80 ml \ kg

E. start intravenous fiz.rastvora rate of 5 - ml \ kg

103. A child 4 years from the OCI has been detected signs of dehydration. According to the WHO program for control of diarrheal diseases he was appointed Rehydron. Choose the correct answer:

A 50-75 ml after each loose stool H. 1.0 liter for 4 hours

B 75-100 ml after each loose stool D. 1.5 liters in 4 hours

C. 100-200 mL after each loose stool

104. The child program IMCI classified prolonged diarrhea. What data have allowed the doctor to set history this classification?

A. Diarrhea for 1 month or more

B. Diarrhea for 1.5 months or more

C. Diarrhea for 10 days or more

D. Diarrhea for 14 days or more

E. Diarrhea for 21 days or more

105. The child is 7 months old. In the words of his mother for 5 days with loose stools with blood 2-3 times a day and repeated vomiting. He was moody, irritable, lethargic, not eating almost nothing, his eyes sunken, skin fold of crushes slowly. What is the severity of dehydration in the child?

A. Severe dehydration

B. Very severe dehydration

C. Moderate dehydration

D. None of dehydration

E. dysentery, severe dehydration

106. According to the IMCI program on the basis of which exhibited clinical signs of dysentery classification?

A. Loose stools with mucus

B. Liquid offensive stools

C. Loose stools with a touch of green

D. Loose stools mixed with blood;
E. Loose stools with abdominal pain

107. Which of the following characteristics are the basis for the formulation of the classification of "severe dehydration":

A sunken eyes, thirst;

B. The skin fold is straightened immediately, letargichen;

C. Drinks eagerly, skinfold crushes slowly;

D. The skin fold is straightened very slowly;

E. Can not drink, sunken eyes;

108. When the diagnosis of moderate dehydration, oral rehydration therapy which plan to appoint a doctor?

A. Plan A

B. Plan B

C. Plan B

D. neither A nor Plan B

E. Plan C

109. Alexander 7 months, she weighs 8 kg. Low 37 ° of her body. Her mother brought her to the clinic because she had diarrhea. The mother said that diarrhea began 3 days ago. In the chair is no blood. Alexander is not lethargic, and in the mind. Her eyes are not sunken. When she was offered a liquid, Alexander drank greedily. Skinfold crushes immediately. As the severity of dehydration is classified by Alexander?

A. It is very difficult dehydration

B. Severe dehydration

C. Moderate dehydration

D. Weak dehydration

E. None of dehydration

110. Which of the following conditions are contraindicated for the child of oral rehydration therapy?

A. Repeated vomiting

B. Copious watery stools

C. anacatharsis

D. Poor appetite

E. painful irritability

111. If a doctor is at home a child with diarrhea, it must necessarily explain the mother?

A. When it is possible to walk

B. When to immediately see a doctor

C. How do I collect the tests

D. How to care for a child

E. How to wash your hands

112. Which of the following characteristics are the basis for the formulation of the classification of severe dehydration:

A sunken eyes, thirst;

B. The skin fold is straightened immediately, restless;

C. Drinks with avidity; skinfold crushes slowly;

D. The skin fold is straightened very slowly;

E. Can not drink, sunken eyes;

113. The child is 3 years. On examination, he exhibited the diagnosis of "protracted diarrhea." How does the district pediatrician in this case?

A rush to the hospital

B. Leave at home, explain to mothers how to feed, to appoint immunomodulators

C. Leave at home, explain to mothers how to feed, to appoint agents of zinc

D. Leave the home, treat the dehydration of zinc to appoint agents

E. Submit to the hospital, before being sent to treat dehydration;

114. The child is 9 months. On examination, he exhibited the diagnosis of "Severe prolonged diarrhea." How does the district pediatrician in this case?

A rush to the hospital

B. Leave at home, explain to mothers how to feed, to appoint immunomodulators

C. Leave at home, explain to mothers how to feed, to appoint agents of zinc

D. Leave the home, treat the dehydration of zinc to appoint agents

E. Submit to the hospital, before being sent to treat dehydration;

115. A child 4 years from the OCI has been detected signs of dehydration. According to the WHO program for control of diarrheal diseases he was appointed Rehydron. Choose the correct answer:

A 50-75 ml after each loose stool H. 1.0 liter for 4 hours

B 75-100 ml after each loose stool D. 1.5 liters in 4 hours

C. 100-200 mL after each loose stool

116. Child 3 months with a mass of 4 kg is sick with diarrhea. When viewed letargichen, sluggish, skin fold is not straightened, anuria, does not drink. Identify tactics according to the WHO doctor:

A. start of the intravenous fiz.rastvora rascheta75ml \ kg

 B.Used to start intravenous fiz.rastvora rate of 100 ml \ kg
C. At the start intravenous fiz.rastvora rate of 150 ml \ kg

D. to start intravenous fiz.rastvora rate of 80 ml \ kg

E. start intravenous fiz.rastvora rate of 50 ml \ kg

117. Which of the following conditions are contraindicated for the child of oral rehydration therapy?

A. Repeated vomiting

B. Copious watery stools

C. anacatharsis

D. Poor appetite

E. painful irritability

118. The child is 7 months old. In the words of his mother for 5 days with loose stools with blood 2-3 times a day and repeated vomiting. He was moody, irritable, lethargic, not eating almost nothing, his eyes sunken, skin fold of crushes slowly. What is the severity of dehydration in the child?

A. Severe dehydration

B. Very severe dehydration

C. Moderate dehydration

D. None of dehydration

E. dysentery, severe dehydration

119. In setting up the classification of dysentery which patients are subject to compulsory admission to hospital?

A. If he has symptoms of mild dehydration

B. If he has signs of severe dehydration

C. If he does not have signs of dehydration

D. if he has a bacteriological confirmation

E. if he loose stools with blood

120. Rita 14 months. Rita's mother said the child's diarrhea lasts 3 weeks. Rita is no general danger signs. In the chair is no blood. Child painful irritated during the inspection. Her eyes are not sunken. She drank greedily. Skinfold crushes immediately.

Rita classify the disease:

A protracted diarrhea

B. The prolonged diarrhea, severe dehydration

C. Prolonged diarrhea, mild dehydration

D. Prolonged diarrhea, dehydration is not

E. Severe protracted diarrhea

121. If a doctor is at home a child with diarrhea, it must necessarily explain the mother?

A. When it is possible to walk

B. When to immediately see a doctor

C. How do I collect the tests

D. How to care for a child

E. How to wash your hands

122. Which of the following characteristics are the basis for the formulation of the classification of severe dehydration:

A sunken eyes, thirst;

B. The skin fold is straightened immediately, restless;

C. Drinks with avidity; skinfold crushes slowly;

D. The skin fold is straightened very slowly;

E. Can not drink, sunken eyes;

123. The child is 3 years. On examination, he exhibited the diagnosis of "protracted diarrhea." How does the district pediatrician in this case?

A rush to the hospital

B. Leave at home, explain to mothers how to feed, to appoint immunomodulators

C. Leave at home, explain to mothers how to feed, to appoint agents of zinc

D. Leave the home, treat the dehydration of zinc to appoint agents

E. Submit to the hospital, before being sent to treat dehydration;

124. The child is 9 months. On examination, he exhibited the diagnosis of "Severe prolonged diarrhea." How does the district pediatrician in this case?

A rush to the hospital

B. Leave at home, explain to mothers how to feed, to appoint immunomodulators

C. Leave at home, explain to mothers how to feed, to appoint agents of zinc

D. Leave the home, treat the dehydration of zinc to appoint agents

E. Submit to the hospital, before being sent to treat dehydration;

125. A child 4 years from the OCI has been detected signs of dehydration. According to the WHO program for control of diarrheal diseases he was appointed Rehydron. Choose the correct answer:

A 50-75 ml after each loose stool H. 1.0 liter for 4 hours

B 75-100 ml after each loose stool D. 1.5 liters in 4 hours

C. 100-200 mL after each loose stool

126. Child 3 months with a mass of 4 kg is sick with diarrhea. When viewed letargichen, sluggish, skin fold is not straightened, anuria, does not drink. Identify tactics according to the WHO doctor:

A start of the intravenous fiz.rastvora rascheta75ml \ kg

B start intravenous fiz.rastvora rate of 100 ml \ kg

C start intravenous fiz.rastvora rate of 150 ml \ kg

D start intravenous fiz.rastvora rate of 80 ml \ kg

E start intravenous fiz.rastvora rate of 50 ml \ kg

127. Which of the following conditions are contraindicated for the child of oral rehydration therapy?

A. Repeated vomiting

B. Copious watery stools

C. anacatharsis

D. Poor appetite

E. painful irritability

128. The child is 7 months old. In the words of his mother for 5 days with loose stools with blood 2-3 times a day and repeated vomiting. He was moody, irritable, lethargic, not eating almost nothing, his eyes sunken, skin fold of crushes slowly. What is the severity of dehydration in the child?

A. Severe dehydration

B. Very severe dehydration

C. Moderate dehydration

D. None of dehydration

E. dysentery, severe dehydration

129. In setting up the classification of dysentery which patients are subject to compulsory admission to hospital?

A. If he has symptoms of mild dehydration

B. If he has signs of severe dehydration

C. If he does not have signs of dehydration

D. if he has a bacteriological confirmation

E. if he loose stools with blood

130. Rita 14 months. Rita's mother said the child's diarrhea lasts 3 weeks. Rita is no general danger signs. In the chair is no blood. Child painful irritated during the inspection. Her eyes are not sunken. She drank greedily. Skinfold crushes immediately.

Rita classify the disease:

A protracted diarrhea

B. The prolonged diarrhea, severe dehydration

C. Prolonged diarrhea, mild dehydration

D. Prolonged diarrhea, dehydration is not

E. Severe protracted diarrhea
131 Child 3 months to 5 kg., Sick of secretory diarrhea. On examination, restless, drinks greedily, dry mouth and tongue, skin fold quickly straightened, his eyes slightly sunken. According to the WHO program for control of diarrheal diseases he was appointed Rehydron. Choose the correct answer:

A 75ml \ kg for 4 hours

B 50ml \ kg for 4 hours

C100ml \ kg for 4 hours

D. 30ml \ kg for 4 hours

E 45ml \ kg for 4 hours

132. Child 3 months with a mass of 4 kg is sick with diarrhea. When viewed letargichen, sluggish, skin fold is not straightened, anuria, does not drink. Identify tactics according to the WHO doctor:

A start of the intravenous fiz.rastvora rascheta75ml \ kg

B start intravenous fiz.rastvora rate of 100 ml \ kg

C start intravenous fiz.rastvora rate of 150 ml \ kg

D to start intravenous fiz.rastvora rate of 80 ml \ kg
E start intravenous fiz.rastvora rate of 5 - ml \ kg

133. A child 4 years from the OCI has been detected signs of dehydration. According to the WHO program for control of diarrheal diseases he was appointed Rehydron. Choose the correct answer:

A 50-75 ml after each loose stool H. 1.0 liter for 4 hours

B 75-100 ml after each loose stool D. 1.5 liters in 4 hours

C. 100-200 mL after each loose stool

134. The child program IMCI classified prolonged diarrhea. What data have allowed the doctor to set history this classification?

A. Diarrhea for 1 month or more

B. Diarrhea for 1.5 months or more

C. Diarrhea for 10 days or more

D. Diarrhea for 14 days or more

E. Diarrhea for 21 days or more

135. The child is 7 months old. In the words of his mother for 5 days with loose stools with blood 2-3 times a day and repeated vomiting. He was moody, irritable, lethargic, not eating almost nothing, his eyes sunken, skin fold of crushes slowly. What is the severity of dehydration in the child?

A. Severe dehydration

B. Very severe dehydration

C. Moderate dehydration

D. None of dehydration

E. dysentery, severe dehydration

136. According to the IMCI program on the basis of which exhibited clinical signs of dysentery classification?

A. Loose stools with mucus

B. Liquid offensive stools

C. Loose stools with a touch of green

D. Loose stools mixed with blood;

E. Loose stools with abdominal pain

137. Which of the following characteristics are the basis for the formulation of the classification of "severe dehydration":

A sunken eyes, thirst;

B. The skin fold is straightened immediately, letargichen;

C. Drinks eagerly, skinfold crushes slowly;

D. The skin fold is straightened very slowly;

E. Can not drink, sunken eyes;

138. When the diagnosis of moderate dehydration, oral rehydration therapy which plan to appoint a doctor?

A. Plan A

B. Plan B

C. Plan B

D. neither A nor Plan B

E. Plan C

139. Alexander 7 months, she weighs 8 kg. Low 37 ° of her body. Her mother brought her to the clinic because she had diarrhea. The mother said that diarrhea began 3 days ago. In the chair is no blood. Alexander is not lethargic, and in the mind. Her eyes are not sunken. When she offered

iquid, Alexander drank greedily. Skinfold crushes immediately. As the severity of dehydration is classified by Alexander?

A. It is very difficult dehydration

B. Severe dehydration

C. Moderate dehydration

D. Weak dehydration

E. None of dehydration

140. Which of the following conditions are contraindicated for the child of oral rehydration therapy?

A. Repeated vomiting

B. Copious watery stools

C. anacatharsis

D. Poor appetite

E. painful irritability

141. What is Plan A for the treatment of diarrhea?

A. Treat Mild Dehydration with ORS

B. Treat dysentery

C. Treat diarrhea at home

D. Treat protracted diarrhea

E. Treat Severe Dehydration Quickly

142. Baby 4 months with a mass of 7 kg., Sick of secretory diarrhea. On examination, who has diarrhea and no dehydration. According to the plan A, the three rules of home treatment. Choose the correct answer:

A. Assign antibiotic therapy

B. Give extra fluid

C. Treatment is not carried out

D. Continue to feed

E. When to return immediately with the child to a medical facility

143. According to plan a child up to 2 years, how much fluid to give, in addition to the usual amount?

A. Up to 2 years 100 - 150 ml after each loose stool

B. Up to 2 years of 50 - 200 ml after each loose stool

C. Prior 2 years 100 - 200 ml after each loose stool

D. Prior 2 years of 50 - 100 ml after each loose stool

E. Up to 2 years of 80 - 120 ml after each loose stool

144. When the return to a medical facility, with the appearance of the following:

A. Not able to drink or breastfeed

B. The child's condition improves

C. The child's condition worsens

D. Develops a fever

E. The body temperature is normal

145. Benefits of the solution Oral rehydration salts (ORS) is to what? 3-hole.

A. Stop diarrhea

B. Restoration of supply of water and salts in the body

C. There is no good
D. To avoid vomiting

E. Prevention of dehydration of the child

146. What is Plan B for the treatment of diarrhea?

A. Treat protracted diarrhea

B. Treat dysentery

C. Treat diarrhea at home

D. Treat Mild Dehydration with ORS

E. Treat Severe Dehydration Quickly

147. Baby 4 months with a mass of 7 kg., Sick of secretory diarrhea. On examination, restless, drinks greedily, dry mouth and tongue, skin fold quickly straightened, his eyes slightly sunken. According to the WHO program for control of diarrheal diseases he was appointed Rehydron. Choose the correct answer:

A 45 ml \ kg for 4 hours

B. 50 ml \ kg for 4 hours

C.100 ml \ kg for 4 hours

D. 30 ml \ kg for 4 hours

E. 75 ml \ kg for 4 hours

148. Rehydration therapy with intravenous fluids and with the help of a nasogastric tube is recommended only for children with:

A. Mild Dehydration

B. No Dehydration

C. severe dehydration

D. Dehydration fever without

149. Intravenous treatment of severe dehydration, the recommended solution:

A. Isotonic solution

B. A solution of glucose

C. Solution reopoliglyukina

D. Solution gemodeza

E. A solution poliglyukina

150. The child program IMCI classified prolonged diarrhea. What data have allowed the doctor to set history this classification?

A. Diarrhea for 2 months or more

B. Diarrhea for 1.5 months or more

C. Diarrhea for 7 days or more

D. Diarrhea for 21 days or more

E. Diarrhea for 14 days or more
151. And according to plan, children 2 years and older, how much fluid to give, in addition to the usual amount?

A. 2 years and older 100 - 150 ml after each loose stool

B. 2 years and older 150 - 200 ml after each loose stool

C. 2 years and older 100 - 200 ml after each loose stool
D. 2 years and older 150 - 250 ml after each loose stool

E. 2 years and older 100 - 300 ml after each loose stool

152. What is Plan B for the treatment of diarrhea?

A. Treat protracted diarrhea

B. Treat dysentery

C. Treat diarrhea at home

D. Treat Mild Dehydration with ORS

E. Treat Severe Dehydration Quickly

153. The child is 5 months, weighing 7.5 kg was ill with diarrhea. For Plan B treat mild dehydration. Determine the number of tonnes, which should be given in the first 4:00. Choose the correct answer:

A 200-300 ml for 4 hours

B. 100-200 ml for 4 hours

C. 300-400 ml for 4 hours

D. 500-550 ml for 4 hours

E 400-500 ml for 4 hours

154. Intravenous treatment of severe dehydration, the recommended solution:

A. A solution of glucose

B. isotonic solution

C. Solution reopoliglyukina

D. Solution poliglyukina

E. A solution gemodeza

155. Benefits of the solution Oral rehydration salts (ORS) is to what? 3-hole.

A restoration of water and salts in the body

B. Stop diarrhea

C. There is no good

D. Prevention of dehydration of the child

E. To avoid vomiting

156. The child program IMCI classified prolonged diarrhea. What data have allowed the doctor to set history this classification?

A. Diarrhea for 2 months or more

B. Diarrhea for 14 days or more

C. Diarrhea for 6 days or more

D. Diarrhea for 1.5 months or more

E. Diarrhea for 21 days or more

157. A child 6 months with a mass of 7 kg is sick with diarrhea. When viewed letargichen, sluggish, skin fold is not straightened, anuria, does not drink. Identify tactics according to the WHO doctor:

A. Start of intravenous fiz.rastvora rascheta75 ml \ kg

B. Start intravenous fiz.rastvora rate of 80 ml \ kg

C. Start intravenous fiz.rastvora rate of 150 ml \ kg

D. Post, intravenous fiz.rastvora rate of 100 ml \ kg

E. Start intravenous fiz.rastvora rate of 5 ml \ kg

158. Baby 5 months with a mass of 7.5 kg., Sick of secretory diarrhea. On examination, who has diarrhea and no dehydration. According to the plan A, the three rules of home treatment. Choose the correct answer:

A.Give extra fluid
B. Assign antibiotic therapy

C. When will immediately return the child to a medical facility

D. Continue to feed

E. The treatment is not carried out

159. Rehydration therapy with intravenous fluids and with the help of a nasogastric tube is recommended only for children with:

A. No Dehydration

B. Mild Dehydration

C. With no Dehydration fever

D. severe dehydration

160. According to the IMCI program on the basis of which exhibited clinical signs of dysentery classification?

A. Loose stools with mucus

B. Liquid offensive stools

C. Loose stools with blood

D. Loose stools with a touch of green

E. Loose stools with abdominal pain

161. The mother brought the child to the health worker with a complaint to the increase in temperature. What prevents to establish good contact with the mother at first admission according to the IMCI program?

a) vzveshivagie, temperature

b) attentive listening to complaints of the mother

c) the use of intelligible words

d) additional questions

e) the additional time for the correct answer

162. What is not included in the list of stages of assessment of the child with fever according to the IMCI program in the primary survey of the patient?

a) Survey

b) sorting

c) Inspection

d) laboratory

e) determining the general danger signs

163. The general danger sign in a child with a fever is absent if:

a) The child can not drink

b) vomiting after every meal

c) were sudorgi

d) the child painful irritated

e) the child letargichen

164. If a child is 10 months and 3 days for fever, respiratory rate 50 per 1 minute of it, according to the IMCI program, it must be attributed to the group

a) very serious febrile illness

b) prolonged fever

c) possible bacterial infection

d) uncomplicated fever

165. If a child is 10 months and 3 days for fever, respiratory rate 50 per 1 minute then, according to IMCI, it should be

a) that the hospital

b) to appoint an expectorant, antibiotic, paracetamol, follow-up visit in 2 days

c) to appoint an expectorant, paracetamol, antibiotics, follow-up visit after 5 days

d) to appoint an expectorant, paracetamol follow-up visit in 2 days

e) send to the clinic for examination

166. The child with the symptoms "fever" and measles at the time of the inspection is classified in the first place

a) lihordke

b) for severe complicated measles

c) complications of measles

d) measles without complications

167. If a child with fever and measles in anamnize 2 months ago revealed corneal opacity, what is classified in the IMCI program as:

a) a very difficult disease dibrilnoe

b) prolonged fever

c) a possible bacterial infection

d) severe complicated measles

e) measles with complications - eye

168. If your child has a fever and sore throat and he can not drink, according to the IMCI program, it may indicate a

a) very serious febrile illness

b) bacterial infection - strep throat

c) a bacterial infection, pharyngitis nestreptokokkovy

d) abetsess pharynx

e) measles with complications - mouth

169. If Renko fever, sore throat, enlarged lymph nodes and white patches in the throat, then according to the IMCI program is classified as a

a) very serious febrile illness

b) bacterial infection - strep throat

c) a bacterial infection, pharyngitis nestreptokokkovy

d) abetsess pharynx

e) measles with complications - mouth

170. If a child with liharodkoy and sore throat were found enlarged cervical lymph nodes, according IMCI program is klassifikatsiruetsya as:

a) very serious febrile illness

b) bacterial infection - strep throat

c) a bacterial infection, pharyngitis nestreptokokkovy

d) abetsess pharynx

e) measles with complications - mouth

171. If a child with liharodkoy and sore throat were found enlarged cervical lymph nodes, according IMCI program is klassifikatsiruetsya as:

a) very serious febrile illness

b) bacterial infection - strep throat

c) a bacterial infection, pharyngitis nestreptokokkovy
d) abetsess pharynx

e) measles with complications - mouth

172. If Renko fever, sore throat, enlarged lymph nodes and white patches in the throat, then according to the IMCI program is classified as a

a) very serious febrile illness

b) bacterial infection - strep throat

c) a bacterial infection, pharyngitis nestreptokokkovy

d) abetsess pharynx

e) measles with complications - mouth

173. If your child has a fever and sore throat and he can not drink, according to the IMCI program, it may indicate a

a) very serious febrile illness

b) bacterial infection - strep throat

c) a bacterial infection, pharyngitis nestreptokokkovy

d) abetsess pharynx

e) measles with complications - mouth

174. If a child with fever and measles in anamnize 2 months ago revealed corneal opacity, what is classified in the IMCI program as:

a) a very difficult disease dibrilnoe

b) prolonged fever

c) a possible bacterial infection

d) severe complicated measles

e) measles with complications - eye

175. The child with the symptoms "fever" and measles at the time of the inspection is classified in the first place

a) lihordke

b) for severe complicated measles

c) complications of measles

d) measles without complications

176. If a child is 10 months and 3 days for fever, respiratory rate 50 per 1 minute then, according to IMCI, it should be

a) that the hospital

b) to appoint an expectorant, antibiotic, paracetamol, follow-up visit in 2 days

c) to appoint an expectorant, paracetamol, antibiotics, follow-up visit after 5 days

d) to appoint an expectorant, paracetamol follow-up visit in 2 days

e) send to the clinic for examination

177. If a child is 10 months and 3 days for fever, respiratory rate 50 per 1 minute of it, according to the program IMCI, it must be attributed to the group

a) very serious febrile illness

b) prolonged fever

c) possible bacterial infection

d) uncomplicated fever

178. The general danger sign in a child with a fever is absent if:

a) The child can not drink

b) vomiting after every meal

c) were sudorgi

d) the child painful irritated

e) the child letargichen

179. What is not included in the list of stages of assessment of the child with fever according to the IMCI program in the primary survey of the patient?

a) Survey

b) sorting

c) Inspection

d) laboratory

e) determining the general danger signs

180. The mother brought the child to the health worker with a complaint to the increase in temperature. What prevents to establish good contact with the mother at first admission according to the IMCI program?

a) vzveshivagie, temperature

b) attentive listening to complaints of the mother

c) the use of intelligible words

d) additional questions

e) the additional time for the correct answer

181. Child 1 year, with a mass of 10 kg., Fever for 2 days, body temperature 38.5 C. Appoint-fur coat paracetamol are:

A 2-3 ml \ kg

B 5-7 ml \ kg

C 10-15 ml \ kg

D 1-2 ml \ kg

E 25-30 ml \ kg

182. My child is 3 years old, you must assign treatments to the classification of very serious febrile illness, with a low risk of malaria:

A prednisone / m

B  paracetamol+ antibacterial

C the antibiotics per os

D piracetam per os

E parenteral antibiotics

183. A child 4 years of fever for 3 days. Pronounced symptoms of colds. For subsequent monitoring report of the second mother when to return for re-examination:

A after 7 days

B Used in 2days

C 1 day after

D. cherez5 days

E 3 days

184. The child has a fever lasts every day for 7 days. Your actions:

A. assign treatment at home

B. antibiotics and treated at home

C. Assign a dosage of acetaminophen in the age

D. refer the child to the hospital for an examination

E. Investigate outpatient

185. The child, 2 years 1 month., There is an ear infection. According to the IMCI program on the basis of any clinical signs exhibited diagnosis: Acute ear infection?

A. Purulent discharge from the ear

B. Fever

C.Bol in the ear

D. Peace Child

E. All of the above symptoms

186. Assign the treatment of a patient with an acute ear infection:

A.Suhoe heat

B. Ear drops

C. Antibacterials for 5 days

D. antisense drugs

E. Prednisolone

187. The child is 4 years old, is a painful swelling behind the ear - mastoiditis. You need to assign treat-tion:

A. Treat with antibiotics at home

B. Refer to the ENT doctor for a consultation

C. Refer to the surgeon for a consultation

D. Refer urgently to hospital

E. Give paracetamol + antibiotics and treated at home

188.Naznachte therapy with a child with chronic ear infection sogasno IMCI program:

A. Do not prescribe

B. Immunomodulatory therapy

C  Vitamin B.

D. desensitizing therapy

E. Keeping the ear dry turundas + parenteral antibiotic treatment of conduct

189. Antibiotics it is advisable for pain in the throat:

A. For injuries of the oral cavity

B. When a viral etiology

C. fungal

D. Do not prescribe

E. If a bacterial etiology

190. The child is 5 years old, suffering from acute tonsillitis streptococcal etiology. Must appoint a treatment:

A. Antibiotic + paracetamol + local treatment

B. Local treatment: Rinse mouth

C. Paracetamol at a daily dose

D. Antifungals

E. desensitizing therapy

191. Antibiotics it is advisable for pain in the throat:

A. For injuries of the oral cavity

B. When a viral etiology

C. fungal

D. Do not prescribe

E. If a bacterial etiology

192. The child is 4 years old, is a painful swelling behind the ear - mastoiditis. You need to assign treat-tion:

A. Treat with antibiotics at home

B. Refer to the ENT doctor for a consultation

C. Refer to the surgeon for a consultation

D. Refer urgently to hospital

E. Give paracetamol + antibiotics and treated at home

193. The child, 2 years 1 month., There is an ear infection. According to the IMCI program on the basis of any clinical signs exhibited diagnosis: Acute ear infection?

A. Purulent discharge from the ear

B. Fever

C.Bol in the ear

D. Peace Child

E. All of the above symptoms

194. Child 1 year, with a mass of 10 kg., Fever for 2 days, body temperature 38.5 C. Appoint-fur coat paracetamol are:

A 2-3 ml \ kg

B 5-7 ml \ kg

C the 10-15 ml \ kg

D 1-2 ml \ kg

E 25-30 ml \ kg

195. The child has a fever lasts every day for 7 days. Your actions:

A. assign treatment at home

B. antibiotics and treated at home

C. Assign a dosage of acetaminophen in the age

D. refer the child to the hospital for an examination

E. Investigate outpatient

196. A child 4 years of fever for 3 days. Pronounced symptoms of colds. For subsequent monitoring report of the second mother when to return for re-examination:

A after 7 days

B Used in 2days

C 1 day after

D. cherez5 days

E 3 days

197. The child is 5 years old, suffering from acute tonsillitis streptococcal etiology. Must appoint a treatment:

A. Antibiotic + paracetamol + local treatment

B. Local treatment: Rinse mouth

C. Paracetamol at a daily dose

D. Antifungals

E. desensitizing therapy

198. My child is 3 years old, you must assign treatments to the classification of very serious febrile illness, with a low risk of malaria:

A prednisone / m

B  paracetamol+ antibacterial

C the antibiotics per os

D piracetam per os

E parenteral antibiotics

199.Naznachte therapy with a child with chronic ear infection sogasno IMCI program:

A. Do not prescribe

B. Immunomodulatory therapy

C. Vitamin B.

D. desensitizing therapy

E. Keeping the ear dry turundas + parenteral antibiotic treatment of conduct

200. Assign the treatment of a patient with an acute ear infection:

A.Suhoe heat

B. Ear drops

C. Antibacterials for 5 days

D. antisense drugs

E. Prednisolone

201. Spot-Belsky Filatova:

a) patognomichny symptom of measles at

b) observed with rubella

c) patognomichny symptom of varicella

d) may be accompanied by scarlet fever

e) an indicator of disease severity

202. Measles belongs to:

a) The vaccine-preventable diseases

b) uncontrolled infection

c) the highly contagious infection

d) a, c

e) b, c

203. Patognomichnym symptom of rubella is at

 a) Spot-Belsky Filatova

 b) an increase in neck lymph nodes

 c) a symptom Stimpsena

d) a pale nasolabial triangle

e) symptom Mursona

204. A child carries a mild form of measles. How to treat a child?

a) penicillin

b) prednisolone

c) interferon

d) symptomatic therapy

e) in the treatment requires no

205. The period of rash with measles should be differentiated from the following diseases: (4 answers)

a) Rubella

b) Stevens-Johnson syndrome

c) entnrovirusnoy exanthema

d) an allergic rash

e) botulism

206. For catarrhal period of measles is characterized by:

a) low-grade temperature, dry cough, intoxication, rhinitis, conjunctivitis, laryngitis

b) high temperature, rash stage care, catarrhal symptoms

c) fever, cough, runny nose, diarrhea symptom

d) the normal temperature, dry cough, with its increase in night-time

e) a high temperature, watery eyes, muscle pain, catarrhal symptoms
207. Mitigirovannaya measles in children receiving:

a) The immunoglobulin

b) vaccination

c) Hormones

d) Antibiotics

e) in any of the above conditions

208. A child 5 years of observed temperatures. Cough, rhinitis. Finding out what the symptom was confirmed by the diagnosis of measles?

a) a symptom of Ortner

b) a symptom Filatova

c) a symptom-Belsky Filatova

d) an increase in neck lymph nodes

e) the appearance of the rash

209. Phases of the rash is characteristic:

    a) Measles

    b) Rubella

    c) the scarlet fever

    d) varicella

    e) the enterovirus infektsii
210. Vrozhdennaya Rubella is characterized by:

a) cataracts

b) deafness

c) heart defects

d) a, b, c

e) a, c

211.Krasnuhu belongs to:

a) The vaccine-preventable diseases

b) uncontrolled infection

c) the highly contagious infection

d) a, c

e) b, c

212.Pyatna Belsky, Filatov with measles can be found at:

a) The period of catarrhal

b) the period of eruption

c) the period of pigmentation

d) in the catarrhal period and in early lesions

e) in the incubation period

213.Pigmentatsiya measles rash appears in:
a) The period of catarrhal

b) the period of eruption

c) the period of extinction

d) there is no

e) during all periods of sickness

214. Complications of measles in young children is -

A Festering rash, erysipelas

B. Pneumonia, otitis

C. gastroenterocolitis

D. Early toxic myocarditis

E. Meningoencephalitis

215. Encephalitis in measles, as a rule, there is at what age:

a) 1-2 years

b) 3-5 years

c) 5-8 years

d) 8-10 years

e) in newborns

216. Measles immunization is carried out:

a) for 3-5 days of life

b) in 2 months.

c) at 6 months.

d) in 8 months.

e) in 12 months.

217. For measles is characterized by:

a) Punctate rash

b) a maculopapular rash

c) the haemorrhagic rash

d) vesicular rash

e) roseolous rash

218. The period for measles rash starts on:

a) 2-3 days of illness

b) 4-5 days of illness

c) 6-7 days of illness

d) the first day of illness

e) the second week of illness

219. Patients with isolated rubella:

a) at home for 5 days after rash

b) in the hospital for 14 days

c) the house for 21 days

d) can not be isolated at all

e) to the 7th day of illness in the box office

220. The child suffered a measles. On the 7th day of illness a fever - 40  C, convulsions, loss of-knowledge. Put diagnosis:

a) measles, severe, complicated by meningitis

b) Measles complicated by encephalitis

c) Measles complicated by meningitis

d) measles, meningococcal infection +

e) + measles toxic form of influenza

221. A child 4 years old with a mass of 21 kg, 2 days ill, complains of a sore throat. Temperature 38 degrees. On examination, drink, danger signs are detected, when viewed from a throat doctor found be-ly plaque in the throat, the increase in lymph node What are the signs of the disease have a child under the IMCI program?

A cough

B diarrhea

C breach of supply

D sore throat

E problem with the ears

222. A girl three years old with a mass of 18 kg, complains of a sore throat. Temperature 38.8 degrees. When re-osmot baby drinks, the danger signs are detected, when viewed from a throat doctor discovered be-ly plaque in his throat, said enlarged cervical lymph nodes .. According to the IMCI program classify a given case:

A sore throat

B throat abscess

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E diphtheria oropharynx

223. A child 5 years old with a mass of 18 kg, 3 days for fever, complains of a sore throat when viewed from the T-39 degrees, do not drink, there is an increase in cervical lymph nodes. According to the IMCI program classify a given case:

A sore throat

B throat abscess

C struptokokkovy pharyngitis

D. nestreptokokkovy pharyngitis

E necrotic angina

224. Child 3 years old with a mass of 15 kg and complained of a sore throat. Temperature 38 degrees. When viewed from drinking well, the danger signs are detected, when viewed from a throat doctor found no plaque in the throat, swollen lymph nodes. According to the IMCI program classify a given case:

A sore throat

B throat abscess

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E necrotic angina

225. Child 3 years old with a mass of 15 kg, crying and complaining of pain in the throat. Temperature of 39 degrees. On examination, he does not drink, there's no danger of other symptoms, no cramps, no vomiting after eating again, he did not letargichen. According to the IMCI program classify a given case-tea:

A sore throat

B throat abscess

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E necrotic angina

226. Child 3 years old with a mass of 15 kg and complained of a sore throat, cough. Temperature 38 degrees. When viewed from drinking well, the danger signs are detected, when viewed from a throat doctor found no plaque in the throat, there is no increase in cervical lymph nodes. Respiratory rate 32 per 1 min. The doctor found no compromise of the chest and noisy breathing. According to the IMCI program classify a given case:

A wheeze

B stridor

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E pneumonia

227. A child 4 years of the disease is classified as "nestreptokokkovy throat." What is the tactics of the patient on the IMCI program?

A urgently admitted to hospital

B 1 intramuscularly Bitsillin, paracetamol, urgently admitted to hospital

C  In the IM-1 Bitsillin

D 1 Bitsillin intramuscular paracetamol, throat Mitigating home means

E  home means the throat Mitigating

228. If a doctor is at home with the child's sore throat, that he must necessarily explain the mother?

A. When it is possible to walk

B. When to immediately see a doctor =

C. How do I collect the tests

D. How to care for a child

E. How to wash your hands

229. In setting up the classification of "throat abscess" which patients are subject to mandatory state-capitalization in the hospital?

A. If a child does not drink

B. If he has signs of dehydration

C. If it has white patches in throat

D. If he has bacteriological confirmation

E. if it increased the neck lymph nodes

230. Which of the following signs is grounds for immediate return of the patient in a medical facility?

A poor appetite

B morbid irritability

C low-grade fever

D. cramps

E cough
231. If a doctor is at home with the child's sore throat, that he must necessarily explain the mother?

A. When it is possible to walk

B. When to immediately see a doctor

C. How do I collect the tests

D. How to care for a child

E. How to wash your hands

232. Which of the following characteristics are the basis for the formulation of the classification of an abscess of the pharynx:

A sunken eyes, thirst;

B. The skin fold is straightened immediately, restless;

C. Drinks with avidity; skinfold crushes slowly;

D. Skin fold crushes slowly;

E. can not drink

233. Child 3 years old with a mass of 15 kg, crying and complaining of pain in the throat. Temperature of 39 degrees. On examination, he does not drink, there's no danger of other symptoms, no cramps, no vomiting after eating again, he did not letargichen. According to the IMCI program classify a given case-tea:

A sore throat

B throat abscess

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis
E  necrotic angina

234. The child is 9 months. On examination, he put the diagnosis «Nestreptokokkovy throat." How does the district pediatrician in this case?

A rush to the hospital

B. Leave at home, explain to mothers how to feed, to appoint immunomodulators

C. Leave at home, explain to mothers how to feed, to appoint agents of zinc

D. Leave at home; treated with antibiotics

E. Leave the home, treat domashnimy soothing the throat by means of

235. A child 10 months. with a mass of 10 kg, restless, my mother said that a child has pain in the mountains-les, and cough. Temperature 38 degrees. When viewed from drinking well, the danger signs are not observed-served, when viewed from a throat doctor found no plaque in the throat, there is no increase in cervical lymph nodes. Respiratory rate 32 per 1 min. The doctor found no compromise of the chest and noisy breathing. According to the IMCI program classify a given case:

A wheeze

B stridor

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E pneumonia

236. Child 2 years old with a mass of 12 kg and complained of a sore throat. Temperature 38.8 degrees. When re-osmot baby drinks, the danger signs are detected, when viewed from a throat doctor discovered be-ly plaque in his throat, said enlarged cervical lymph nodes .. According to the IMCI program classify a given case:

A streptococcal pharyngitis

B throat abscess

C angina

D. nestreptokokkovy pharyngitis

E diphtheria oropharynx

237. Which of the following states the child is an indication for hospitalization in the steady-state drug?

A white coating in the throat

B. Increasing the cervical lymph nodes

C. Not able to drink

D. Poor appetite

E. Painful irritability

238. A child 2 years old with a mass of 14 kg, the disease is classified as "strep Farin-git." What is the tactics of the patient on the IMCI program?

A urgently admitted to hospital

B 1- Bitsillin intramuscularly, paracetamol, urgently admitted to hospital

C the IM-1 Bitsillin

D 1- Bitsillin intramuscular paracetamol, throat Mitigating home means

E home means the throat Mitigating

239. A child 5 years weighing 20 kg, the disease is classified as a "throat abscess." What is the tactics of the patient on the IMCI program?

A urgently admitted to hospital

B 1 intramuscularly Bitsillin, paracetamol, urgently admitted to hospital

C the IM-1 Bitsillin

D 1 Bitsillin intramuscular paracetamol, throat Mitigating home means

E  home means the throat Mitigating

240. In the IMCI program as a symptom of danger of these signs is the basis for vaniem-term return of the patient in a medical facility?

A poor appetite

B uvlichennye limaticheskie cervical nodes

C the morbid irritability

D. cramps

E cough
241. A child 4 years old with a mass of 21 kg, 2 days ill, complains of a sore throat. Temperature 38 degrees. On examination, drink, danger signs are detected, when viewed from a throat doctor found be-ly
plaque in the throat, the increase in lymph node What are the signs of the disease have a child under the IMCI program?

A cough

B diarrhea

C breach of supply

D sore throat

E problem with the ears

242. A girl three years old with a mass of 18 kg, complains of a sore throat. Temperature 38.8 degrees. When re-osmot baby drinks, the danger signs are detected, when viewed from a throat doctor discovered be-ly plaque in his throat, said enlarged cervical lymph nodes .. According to the IMCI program classify a given case:

A sore throat

B throat abscess

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E diphtheria oropharynx

243. A child 5 years old with a mass of 18 kg, 3 days for fever, complains of a sore throat when viewed from the T-39 degrees, do not drink, there is an increase in cervical lymph nodes. According to the IMCI program classify a given case:

A sore throat

B throat abscess

C struptokokkovy pharyngitis

D. nestreptokokkovy pharyngitis

E necrotic angina

244. Child 3 years old with a mass of 15 kg and complained of a sore throat. Temperature 38 degrees. When viewed from drinking well, the danger signs are detected, when viewed from a throat doctor found no plaque in the throat, swollen lymph nodes. According to the IMCI program classify a given case:

A sore throat

B throat abscess

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E necrotic angina

245. Child 3 years old with a mass of 15 kg, crying and complaining of pain in the throat. Temperature of 39 degrees. On examination, he does not drink, there's no danger of other symptoms, no cramps, no vomiting after eating again, he did not letargichen. According to the IMCI program classify a given case-tea:

A sore throat

B throat abscess

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E necrotic angina

246. Child 3 years old with a mass of 15 kg and complained of a sore throat, cough. Temperature 38 degrees. When viewed from drinking well, the danger signs are detected, when viewed from a throat doctor found no plaque in the throat, there is no increase in cervical lymph nodes. Respiratory rate 32 per 1 min. The doctor did not

found a compromise of the chest and noisy breathing. According to the IMCI program of classical fitsiruyte this case:

A wheeze

B stridor

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E pneumonia

247. A child 4 years of the disease is classified as "nestreptokokkovy throat." What is the tactics of the patient on the IMCI program?

A urgently admitted to hospital

B 1 intramuscularly Bitsillin, paracetamol, urgently admitted to hospital

C the IM-1 Bitsillin

D 1 Bitsillin intramuscular paracetamol, throat Mitigating home means

E  home means the throat Mitigating

248. If a doctor is at home with the child's sore throat, that he must necessarily explain the mother?

A. When it is possible to walk

B. When to immediately see a doctor =

C. How do I collect the tests

D. How to care for a child

E. How to wash your hands

249. In setting up the classification of "throat abscess" which patients are subject to mandatory state-capitalization in the hospital?

A. If a child does not drink

B. If he has signs of dehydration

C. If it has white patches in throat

D. If he has bacteriological confirmation

E. if it increased the neck lymph nodes

250. Which of the following signs is grounds for immediate return of the patient in a medical facility?

A poor appetite

B morbid irritability

C low-grade fever

D. cramps

E cough
251. If a doctor is at home with the child's sore throat, that he must necessarily explain the mother?

A. When it is possible to walk

B. When to immediately see a doctor

C. How do I collect the tests

D. How to care for a child

E. How to wash your hands

252. Which of the following characteristics are the basis for the formulation of the classification of an abscess of the pharynx:
A sunken eyes, thirst;

B. The skin fold is straightened immediately, restless;

C. Drinks with avidity; skinfold crushes slowly;

D. Skin fold crushes slowly;

E. can not drink

253. Child 3 years old with a mass of 15 kg, crying and complaining of pain in the throat. Temperature of 39 degrees. On examination, he does not drink, there's no danger of other symptoms, no cramps, no vomiting after eating again, he did not letargichen. According to the IMCI program classify a given case-tea:

A sore throat

B throat abscess

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E necrotic angina

254. The child is 9 months. On examination, he put the diagnosis «Nestreptokokkovy throat." How does the district pediatrician in this case?

A rush to the hospital

B. Leave at home, explain to mothers how to feed, to appoint immunomodulators

C. Leave at home, explain to mothers how to feed, to appoint agents of zinc

D. Leave at home; treated with antibiotics

E. Leave the home, treat domashnimy soothing the throat by means of

255. A child 10 months. with a mass of 10 kg, restless, my mother said that a child has pain in the mountains-les, and cough. Temperature 38 degrees. When viewed from drinking well, the danger signs are not observed-served, when viewed from a throat doctor found no plaque in the throat, there is no increase in cervical lymph nodes. Respiratory rate 32 per 1 min. The doctor found no compromise of the chest and noisy breathing. According to the IMCI program classify a given case:

A wheeze

B stridor

C streptococcal pharyngitis

D. nestreptokokkovy pharyngitis

E pneumonia

256. Child 2 years old with a mass of 12 kg and complained of a sore throat. Temperature 38.8 degrees. When re-osmot baby drinks, the danger signs are detected, when viewed from a throat doctor discovered be-ly plaque in his throat, said enlarged cervical lymph nodes .. According to the IMCI program classify a given case:

A streptococcal pharyngitis

B throat abscess

C angina

D. nestreptokokkovy pharyngitis

E diphtheria oropharynx
Legal matter

257. What are regulations for the active prevention of infectious diseases in children.

A) № 535 "On prevention of polio"

Б) № 661 "Sanitary requirements for the organization and conduct of anti-epidemic (preventive) measures with regard to patients with viral hepatitis

B) PMTCT of HIV infection

Г) The standards define dangerous infections

D) "Measures to improve vaccination against infectious diseases"
258. Introduction of the method integrirovannoego management of childhood illness is reflected in the order

A) № 264

Б) № 656

В) № 479

Г) № 2136

D) № 661
259. The volume of guaranteed health care is carried out in accordance

A) of IMCI

Б) PMTCT of HIV infection

B) The standards define dangerous infections

Г) Approval of the list of guaranteed free medical care

D) of the Registration and registration of infectious and parasitic diseases in the community
260. Indications for hospitalization of children with respiratory disorders are defined in the following documents:

A) Order "On the introduction of IMCI and the development of young children in of the RK"

Б) of the Registration and registration of infectious and parasitic diseases in the community

B) Approval of the list of guaranteed free medical care

  Г) PMTCT of HIV infection

D) The standards define dangerous infections
261. Kazakh citizens are entitled to free medical care. What are the normative documents

A) № 2295

Б) № 113

В) № 566

Г) № 479

D) № 2136
262. According to what regulatory document provides a guaranteed volume of free medical care

A) № 2295

Б) № 113

В) № 566

Г) № 479

D) № 2136
263. Up to what age the method of evaluation and classification of IMCI:

А) up to 1 year

Б) up to 2 years

В) up to 5 years

Г) up to 10 years

Д) up to 14 years
264. Order № 946/326 of 12.10.2002 regulates:

A. Interventions to prevent measles in the Republic of Kazakhstan

Б. On the reduction in the incidence of diphtheria in the Republic of Kazakhstan

В. Veterinary and sanitary and epidemiological rules for prevention in the fight against communicable diseases common to man and animals (brucellosis)

G. Prevention of listeriosis in Kazakhstan

D. immunization schedule in Kazakhstan.
265. . Integrated Management of Childhood Illness - is:

A WHO / UNICEF strategy to reduce morbidity and mortality;

Б. Order of the Ministry of Health and U.S. on the organization of children's health facilities

B. tutorial WHO for population and health care workers

Г.The strategy normalized Development Bank

D. research monograph leading academic pediatricians
266. 5. What order to introduce the method IMCI standards of sick children in the Republic of Kazakhstan

A) № 264

Б) № 656

В) № 479

Г) № 2136

D) № 661
267. The volume of guaranteed health care is carried out in accordance

A) of IMCI

Б) PMTCT of HIV infection

B) The standards define dangerous infections

Г) Approval of the list of guaranteed free medical care

D) of the Registration and registration of infectious and parasitic diseases in the community
268. Order № 656 requires physicians to apply the methodology for IMCI:

A. Making a child in kindergarten

 BMaking the child to hospital

C. When you contact the child for medical help from a pediatrician

D. When you call the reception desk

I. At discharge from hospital

269. Approach for the management of children with infectious diarrhea are defined in the following documents:

A) of IMCI

B) of the Registration and registration of infectious and parasitic diseases in the community

C) Approval of the list of guaranteed free medical care

  D) PMTCT of HIV infection

I) The standards define dangerous infections
270. Regulatory documents for diagnosis, treatment of meningococcal disease

A) № 2295

B) № 113

C) № 566

D) № 479

I) № 264
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